Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 25.82 5.88 5.75
NVNT a 5785 Antl 25.78 5.89 5.75
NVNT a 5825 Antl 25.67 591 5.78
NVNT n20 5745 Antl 24.47 6.11 6.17
NVNT n20 5785 Antl 24.47 6.11 6.17
NVNT n20 5825 Antl 24.32 6.14 6.21
NVNT n40 5755 Antl 16.39 7.85 10.2
NVNT n40 5795 Antl 16.36 7.86 10.2
NVNT ac20 5745 Antl 56.97 2.44 1.51
NVNT ac20 5785 Antl 56.92 2.45 1.51
NVNT ac20 5825 Antl 56.97 2.44 1.51
NVNT ac40 5755 Antl 40.62 3.91 2.92
NVNT ac40 5795 Antl 40.62 3.91 2.92
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 4.53 5.88 10.41 30 Pass
NVNT a 5785 Antl 4.34 5.89 10.23 30 Pass
NVNT a 5825 Antl 4.25 5.91 10.16 30 Pass
NVNT n20 5745 Antl 3.84 6.11 9.95 30 Pass
NVNT n20 5785 Antl 3.98 6.11 10.09 30 Pass
NVNT n20 5825 Antl 3.4 6.14 9.54 30 Pass
NVNT n40 5755 Antl 4.4 7.85 12.25 30 Pass
NVNT n40 5795 Antl 3.45 7.86 11.31 30 Pass
NVNT ac20 5745 Antl 9.69 2.44 12.13 30 Pass
NVNT ac20 5785 Antl 10.3 2.45 12.75 30 Pass
NVNT ac20 5825 Antl 9.48 2.44 11.92 30 Pass
NVNT ac40 5755 Antl 7.69 3.91 11.6 30 Pass
NVNT ac40 5795 Antl 7.58 3.91 11.49 30 Pass
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3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.265 0.5 Pass
NVNT a 5785 Antl 16.337 0.5 Pass
NVNT a 5825 Antl 16.283 0.5 Pass
NVNT n20 5745 Antl 17.37 0.5 Pass
NVNT n20 5785 Antl 17.389 0.5 Pass
NVNT n20 5825 Antl 17.475 0.5 Pass
NVNT n40 5755 Antl 35.059 0.5 Pass
NVNT n40 5795 Antl 35.135 0.5 Pass
NVNT ac20 5745 Antl 17.541 0.5 Pass
NVNT ac20 5785 Antl 16.947 0.5 Pass
NVNT ac20 5825 Antl 16.928 0.5 Pass
NVNT ac40 5755 Antl 35.064 0.5 Pass
NVNT ac40 5795 Antl 35.341 0.5 Pass
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Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.557 MHz
-45.601 kHz
17.47 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833692 GHz

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

19.3 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.755000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:20:43 PMFeb 26, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.772454 GHz

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth
36.023 MHz
-75.382 kHz
35.06 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

19.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.795000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:22:41 PMFeb 26, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.812529 GHz

Ref Offset 2.7 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.940 MHz
-38.275 kHz
35.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Center Freq
6.795000000 GHz

6.000000 MHz
Man

19.4 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:15:07 PMFeb 26, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.610 MHz
-31.286 kHz
17.54 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.753739 GHz

5.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
21.8 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:16:55 PMFeb 26, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.594 MHz
-33.002 kHz
16.95 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.793441 GHz

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

21.7 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:18:37 PMFeb 26, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.574 MHz
-44.503 kHz
16.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833419 GHz

-2.8149 dBm

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
21.3 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5825MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:25:05 PMFeb 26, 2025

Center Freq: 6.755000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.216 MHz
-17.988 kHz
35.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.772514 GHz

Center Freq
6.756000000 GHz

6.000000 MHz
Man

22.0 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac40 5755MHz Ant1



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW ==
0 RL RF 500 AC SENSE:PULSE [ [03:30:43 PMFeb 26, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.81264 GHz

Ref Offset 2.7 dB
Ref 22.79 dBm

Center Freq
6.795000000 GHz

Center 5.795 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 19.5 dBm
36.023 MHz

Transmit Freq Error -31.173 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.34 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT ac40 5795MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.37
NVNT a 5785 Antl 16.39
NVNT a 5825 Antl 16.364
NVNT n20 5745 Antl 17.603
NVNT n20 5785 Antl 17.617
NVNT n20 5825 Antl 17.553
NVNT n40 5755 Antl 36.046
NVNT n40 5795 Antl 36.051
NVNT ac20 5745 Antl 17.678
NVNT ac20 5785 Antl 17.672
NVNT ac20 5825 Antl 17.606
NVNT ac40 5755 Antl 36.385
NVNT ac40 5795 Antl 36.123




Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [03:03:42 PMFeb 26, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.743713 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 16.8 dBm
16.370 MHz

Transmit Freq Error -44.740 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.95 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5745MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [03:05:44 PM Feb 26, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.789932 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 19.2 dBm
16.390 MHz

Transmit Freq Error -41.531 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.98 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5785MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [03:07:26 PMFeb 26, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.828711 GHz

Ref Offset 2.7 dB
Ref 22.79 dBm

5.826000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 18.7 dBm
16.364 MHz

Transmit Freq Error -41.887 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.90 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5825MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [03:09:33 PM Feb 26, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.746218 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 19.3 dBm
17.603 MHz

Transmit Freq Error -41.302 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.32 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5745MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:11:20 PMFeb 26, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.617 MHz
-26.427 kHz
19.30 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.786215 GHz

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
19.3 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5785MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:13:00 PMFeb 26, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.553 MHz
-59.117 kHz
19.20 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.823719 GHz

5.826000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

18.9 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5825MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:20:30 PMFeb 26, 2025

Center Freq: 6.755000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.046 MHz
-82.082 kHz
39.52 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.753374 GHz

5.766000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
18.6 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:22:30 PMFeb 26, 2025

Center Freq: 6.795000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.051 MHz
-30.044 kHz
39.48 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.793404 GHz

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

18.7 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5795MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:14:57 PMFeb 26, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.678 MHz
-24.845 kHz
28.03 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.743698 GHz

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
21.1 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:16:44 PMFeb 26, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.672 MHz
-23.357 kHz
29.04 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.792449 GHz

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

21.0 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5785MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:18:24 PMFeb 26, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.606 MHz
-43.231 kHz
24.92 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.823713 GHz

5.826000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
20.8 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5825MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

SENSE:PULSE [

[03:24:53 PMFeb 26, 2025

Center Freq: 6.755000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.385 MHz
8.149 kHz
57.88 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.756926 GHz

5.766000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

21.4 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac40 5755MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW ==
0 RL RF 500 AC SENSE:PULSE [ [03:30:32 PMFeb 26, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.796818 GHz

Ref Offset 2.7 dB
Ref 22.79 dBm

5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms 6.000000 Msz

Occupied Bandwidth Total Power 19.0 dBm
36.123 MHz

Transmit Freq Error -37.755 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.98 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac40 5795MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -7.47 5.88 -1.59 30 Pass
NVNT a 5785 Antl -4.33 5.89 1.56 30 Pass
NVNT a 5825 Antl -3.25 5.88 2.63 30 Pass
NVNT n20 5745 Antl -4.42 6.11 1.69 30 Pass
NVNT n20 5785 Antl -4.05 6.12 2.07 30 Pass
NVNT n20 5825 Antl -4.71 6.14 1.43 30 Pass
NVNT n40 5755 Antl -7.62 7.85 0.23 30 Pass
NVNT n40 5795 Antl -8.4 7.86 -0.54 30 Pass
NVNT ac20 5745 Antl 0.25 2.44 2.69 30 Pass
NVNT ac20 5785 Antl 0.52 2.45 2.97 30 Pass
NVNT ac20 5825 Antl -0.26 2.45 2.19 30 Pass
NVNT ac40 5755 Antl -2.98 3.93 0.95 30 Pass
NVNT ac40 5795 Antl -5.72 3.91 -1.81 30 Pass




Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.745000000 GHz

5.730000000 GHz

Stop Freq
6.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5745MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [02:06:02 PM
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Mkr1 5.788 801 GHz
4.331 dBm

Center Freq
6.785000000 GHz

StartFreq
5.770000000 GHz

Stop Freq
6.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5785MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

10 dBldiv
Log

Ref Offset 2.79 dB
Ref 20.00 dBm

Mkr1 5.821 262 GHz
-3.251 dBm

5.826000000 GHz

5.810000000 GHz

Stop Freq
6.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5825MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [02:00:52 PM
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

10 dBldiv
Log

Ref Offset 2.8 dB
Ref 20.00 dBm

Center Freq
6.745000000 GHz

StartFreq
5.730000000 GHz

Stop Freq
6.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n20 5745MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.782 399 GHz
Ref Offset 2.8 dB
10 gB!dw R?ef 2530 dBm -4.046 dBm

5.785000000 GHz

5.770000000 GHz

Stop Freq
6.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n20 5785MHz Antl

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE | [03:13:19 PMFeb 26, 2025
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.79 dB
Ref 20.00 dBm

Center Freq
6.826000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
6.840000000 GHz

-m‘------m‘- CF Step
3.000000 MHz
Auto Man

“”*““ —

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n20 5825MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

5.766000000 GHz

5.725000000 GHz

Stop Freq
6.785000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE | [03:22:50 PMFeb 26, 2025
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.79 dB
Ref 20.00 dBm

Center Freq
6.795000000 GHz

StartFreq
5.765000000 GHz

I

Stop Freq

5.825000000 GHz
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Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -36.97 Pass
NVNT a 5825 Antl -34.78 Pass
NVNT n20 5745 Antl -22.46 Pass
NVNT n20 5825 Antl -31.29 Pass
NVNT n40 5755 Antl -21.64 Pass
NVNT n40 5795 Antl -35.35 Pass
NVNT ac20 5745 Antl -12.86 Pass
NVNT ac20 5825 Antl -28.4 Pass
NVNT ac40 5755 Antl -11.85 Pass
NVNT ac40 5795 Antl -34.81 Pass
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Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -34.97 -27 Pass
NVNT a 5785 Antl -34.54 -27 Pass
NVNT a 5825 Antl -35.06 -27 Pass
NVNT n20 5745 Antl -34.46 -27 Pass
NVNT n20 5785 Antl -34.52 -27 Pass
NVNT n20 5825 Antl -33.87 -27 Pass
NVNT n40 5755 Antl -34.66 -27 Pass
NVNT n40 5795 Antl -34.46 -27 Pass
NVNT ac20 5745 Antl -34.78 -27 Pass
NVNT ac20 5785 Antl -34.22 -27 Pass
NVNT ac20 5825 Antl -35.04 -27 Pass
NVNT ac40 5755 Antl -34.62 -27 Pass
NVNT ac40 5795 Antl -34.59 -27 Pass
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